C START

International

LD Series Parts Price list

Part # Description Price Part # Description Price
LD2000 LD5000 / 5100
LD2000-01 Main plate $54.40 LD50010-1 |Screw 1/4-20X3/4 FHCS $2.50
LD2000-01-1 6-32 x 1/2 SHCS black $2.00 LD50010-2 |Hex Wrench 5/32" $2.00
LD2000-02 |Strip plate $32.70 LD50011 Photosenser Bracket $21.70
LD2000-03  Brush holder $26.60 LD50011A |Nut plate $9.00
LD2000-03-1 6-32 x 1/8 socket set screw $1.90 LD50011-2A | Thumbscrew 10-32X3/4 Red $2.40
LD2000-04 Brush $8.20 LD50012D Takeup hub $36.10
LD2000-05 Motor 12V DC $32.60 LD50012-1 |Screw 10-32X 1/2 soc set $1.80
LD2000-05-1 ' m3 x 8 SHCS black $2.10 LD50013C |Lock Rod $6.90
LD2000-06 | Guide rod $10.80 LD50014A |Guide Rod $12.10
LD2000-07 Reel holder arm $14.80 LD50014-1 Shaft collar $3.90
LD2000-07-1 | 10-32 x 3/8 SHCS black $2.00 LD50014-4 |Split ring $8.20
LD2000-08 |Reel hanger bar $10.80 LD50015A | Strip Plate $42.10
LD2000-09A Take-up hub $45.70 LD50017 Reel Hanger Bar $14.10
LD2000-09-1 |8-32 x 3/8 socket set screw $1.90 LD50017-1 |Screw 10-32X3/4 SHCS $2.10
LD2000-11 |Base $38.00 LD50018C Power cord 115V (USA) $6.60
LD2000-11-1 6-32 x 3/8 pan head phil $1.70 LD50018D |Power cord 220V (German type) $12.80
LD2000-12 | Cover $19.40 LD50018E Power cord 220V (UK type) $14.10
LD2000-12-1 |#8 x 1/2 sheet metal pan phil $1.80 LD50018-2 |Hex nut 10-32 $1.60
LD2000-13-1 8-32 x 1/2" "t" thumbscrew $2.40 LD50019 Fused power connecter $4.80
LD2000-15 Photosensor $136.10 LD50019F |Fuse 5mm x 20mm $2.10
LD2000-15-1 2-56 x 1/2 button head cap screw $2.00 LD50021 Relay 115V Old style $25.30
LD2000-16 | Power switch $15.60 LD50021A |Relay 220V Old style $38.80
LD2000-17 Lock rod $6.10 LD50021S Relay solid state 115/240V $25.30
LD2000-18 Circuit board assembly $81.70 LD50021-1 |Hex nut 4-20 $1.60
LD2000-19 Power inlet $10.80 LD50023A Reel arm guide $22.60
LD2000-20A |Power supply 100-220v $27.30 LD50024 Rubber feet $1.90
LD2000-23 | Daisy chain inlet $6.10 LD50026A  Brush $4.70
LD2000-25 |Photosensor bracket $11.50 LD50026B |Brush holder $22.10
LD2000-26  Photosensor nut plate $7.30 LD50026-1 Screw 6-32X1/4 soc set $1.70
LD5000 / 5100 LD5500
LD50001A 25 RPM 100/115V Motor $112.10 LD5500-04B Strip plate $47.80
LD50001B2 50 RPM 100/115V Motor $97.70 LD5500-05 |Take-up hub $71.50
LD50001C |25 RPM 220/240V Motor CE $116.60 LD5500-08 Guide rod $36.00
LD50001D 50 RPM 220/240V Motor CE $102.10 LD5500-23 Brush holder $59.10
LD50001-2 |Screw 10-32X1 SHCS $2.10 LD5500-25 Main plate/base assembly $150.50
LD50002A |Standard red photosenser $102.10 LD5500-26 |Reel hanger bar $30.40
LD50002C Clear green photosenser $254.80 LD5500-27 Lock rod $15.40
LD50003B |Power Switch $2.90
LD50005 Safety Switch (Old model) $6.00 LD7000
LD50005-1  Screw 4-40X3/4 pan phil. $1.70 LD70009 Base $74.00
LD50007H |Main Plate $93.00 LD70011 Photosensor bracket $38.60
LD50007-1 Screw 6-32X1/2 SHCS $2.10 LD70012C |Takeup hub $55.50
LD50008D  Motor Cover $21.00 LD70013B |Lock rod $9.00
LD50008-1 Screw #6 SMx1/2 pan phil. $1.90 LD70014A Guide bar $25.00
LD50008-2 |Screw 6-32X1/2 pan phil. $1.80 LD70015 Strip plate $85.10
LD50009H Base $49.50 LD70017 Reel hanger bar $19.20
LD50010 Reel Holder Arm $17.90 LD70026A Brush $5.90
LD70026B Brush holder $34.70
LD7500
LD7500-04B |Strip plate $64.10
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LD7500-05 Take-up hub $70.90
LD7500-07 | Photosensor bracket $16.00
LD7500-07-1 Photosensor bracket block $15.00 All Prices are in US dollars.
LD7500-08 Guide rod $34.60 FOB Addison, Texas, USA
LD7500-08-1 3/8-16 x 1 BHCS BO $2.30 Prices are subject to change without notice
LD7500-08-2 Shaft collar $9.40 6/29/2007
LD7500-08-3 | Thumbscrew for shaft collar $2.40
LD7500-11 | Motor cover $60.20
LD7500-11-1 10-32 x 1/4 BHCS BO $1.80
LD7500-11-3 10-32 x 3/8 LHCS BO $2.20
LD7500-12  Motor cover lid $18.50
LD7500-13 Handle $15.60
LD7500-22 Mount brush bracket $16.80
LD7500-23 Brush holder $56.20
LD7500-23-1 8-32 shoulder screw $5.40
LD7500-25 Main plate/base assembly $143.90
LD7500-26 Reel hanger bar $31.20
LD7500-27 |Lock rod $10.60
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